



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17447

No. T5/922/2021-22/RNK-TVPM

Date: 22.12.2023

Ref:- Your request letter no.1/AE/LSGD/PLM/2023-2024 dtd.22.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Pro.No.Pullampara Grama Panchayath 2023-2024 Vatathipally Vellumannadi road concreting.

Amount:1416/-	Invoice No. 4530	Invoice Date: 22.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer
LID (EW) Section,
Pullampara Grama Panchayath.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	16.12.2023	490	21.78
2	M ₂₅	16.12.2023	500	22.22
3	M ₂₅	16.12.2023	530	23.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17448

Date:22.12.2023

Ref:- Your request letter dtd.22.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4531	Invoice Date: 22.12.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited
Cordial Paradise.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	23.11.2023	600	26.67
2	M ₂₅	23.11.2023	580	25.78
3	M ₂₅	23.11.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17449

No. T5/922/2021-22/RNK-TVPM

Date: 22.12.2023

Ref:- Your request letter no.110/AE/LSGD/PKML dtd.21.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Pro.No.75/24 concreting Thattathumala Chayakkarapacha road in Pazhayakunnummel GP.

Amount:1416/-	Invoice No. 4532	Invoice Date: 22.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer
Local Self Government Department,
Pazhayakunnummel Gramapanchayath.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	15.12.2023	820	36.44
2	M ₂₀	15.12.2023	850	37.78
3	M ₂₀	15.12.2023	820	36.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17451

No. T5/922/2021-22/RNK-TVPM

Date: 22.12.2023

Ref:- Your request letter dtd.21.12.2023.

Testing of: 5 no's of 6" solid concrete blocks supplied for testing compressive strength.

Project:New petrol pump

Amount:2360/-	Invoice No. 4528	Invoice Date: 21.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer
Local Self Government Department,

TEST RESULTS			
Identification of the block	Size of the Block (mms)	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	400 X 150 X 200	300	5.00
3	400 X 150 X 200	340	5.67
4	400 X 150 X 200	280	4.67
5	400 X 150 X 200	290	4.83
3	400 X 150 X 200	310	5.17

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer